



MONOGRAPH

DESMOPRESSIN

Scope (Staff):	Medical, Pharmacy, Nursing
Scope (Area):	All Clinical Areas

Child Safe Organisation Statement of Commitment

CAHS commits to being a child safe organisation by applying the National Principles for Child Safe Organisations. This is a commitment to a strong culture supported by robust policies and procedures to reduce the likelihood of harm to children and young people.

This document should be read in conjunction with this [DISCLAIMER](#)

QUICKLINKS

Dosage/Dosage Adjustments	Administration	Compatibility	Monitoring
-------------------------------------------	--------------------------------	-------------------------------	----------------------------

DRUG CLASS

Desmopressin is a synthetic antidiuretic hormone (arginine vasopressin) analogue.¹
Desmopressin increases factor VIII and von Willebrand's factor (vWF) plasma levels.¹

INDICATIONS AND RESTRICTIONS

- Treatment of central (cranial) diabetes insipidus.²
- Control minor bleeding episode or maintain haemostasis during minor surgical procedures in patients with mild/moderate haemophilia A, type 1 von Willebrand's disease (vWD), type 2 vWD (except subtype 2B), uraemia and certain platelet disorders.^{2,3}
- Primary nocturnal enuresis.⁴
- Fibrinolytic response test in vWD.⁴
- Diagnosis of diabetes insipidus (water deprivation test).⁴
- Renal concentrating capacity test.³
- Assessment of antidiuretic hormone secretion.⁴

CONTRAINDICATIONS^{2, 3}

- Hypersensitivity to desmopressin or any component of the formulation.
- Hyponatraemia.
- Type 3 vWD – desmopressin is not effective in patients with type 3 vWF.²
- Type 2B vWD - increased risk of transient thrombocytopenia.
- Syndrome of inappropriate antidiuretic hormone (SIADH) secretion.
- Cardiac insufficiency (such as heart failure) or other conditions requiring diuretic therapy.
- Polydipsia.

PRECAUTIONS

- Major surgery – vWF concentrate may be required instead of desmopressin to achieve target level of vWF ristocetin cofactor activity.⁵
- Conditions that may be aggravated by fluid retention or electrolyte imbalances (e.g. cystic fibrosis, heart failure, hypertension, seizure disorders, renal disorders).⁴
- Patients using non-steroidal anti-inflammatory drugs or drugs known to induce SIADH.¹
- Avoid fluid overload – increased risk of hyponatraemia.⁴

FORMULATIONS

Listed below are products available at PCH, other formulations may be available, check with pharmacy if required:

- Wafer: 120 micrograms, 240 micrograms
- Tablet: 200 micrograms
- Oral solution: 10 micrograms/mL (compounded by PCH Pharmacy)*
- Ampoule: 4 micrograms/mL, 15 micrograms/mL
- Nasal drops: 100 micrograms/mL
- Nasal drops (diluted): 10 micrograms/mL (compounded by PCH Pharmacy)*
- Nasal spray: 10 micrograms/actuation

*Check with the clinical pharmacist prior ordering these preparations from pharmacy.

Imprest location: [Formulary One](#)

DOSAGE & DOSAGE ADJUSTMENTS**Approximate dose equivalence⁶**

- 1 microg parenteral dosage ≈ 10 microg intranasal dosage
- 120 microg sublingual wafer ≈ 200 microg oral tablet

Neonates – consult neonatologist/endocrinologist for expert advice.

Use of desmopressin for indications NOT outlined in this monograph must be discussed with an endocrinologist or haematologist.

Treatment of central (cranial) diabetes insipidus

Adjust dose according to response. If giving in 2 unequal doses, give the larger dose at night and the smaller dose during the day to prevent nocturia.⁶

IV / IM / Subcut

- Child \geq 4 weeks
- Initial weight based starting dose below. Await breakthrough polyuria before next dose is given. Titrate up by 50% until clinical response is achieved¹⁴

Weight (kg)	Dose (microg)
0 - 10	0.02 - 0.04
10 - 20	0.04 - 0.08
20 - 30	0.08 - 0.12
30 - 40	0.12 - 0.16
40 - 50	0.16 - 0.24
50 - 70	0.28 - 0.36
> 70	0.4

- Higher doses up to 0.3 microg/kg/dose, titrated to response, may be used at the discretion of a PCC or endocrinology consultant⁷
- For patients previously on maintenance intranasal desmopressin, administer one-tenth ($1/10$) of their usual maintenance intranasal dose.²

Oral/Enteral

- Child \geq 4 weeks – 23 months: Initially 10 microg 2–3 times daily; usual maintenance dose 30–150 microg daily in divided doses.^{4, 6}
- Child 2 – 11 years: Initially 25 microg 2–3 times daily; usual maintenance dose 100–800 microg daily in divided doses.^{4, 6}
- Child \geq 12 years: Initially 50 – 100 microg 2–3 times a daily; usual maintenance dose 0.2–1.2 mg daily in divided doses.^{4, 6}

Sublingual

Child \geq 2 years: Initially 60 microg 3 times daily; titrate to effect up to a maximum dose of 240 microg 3 times daily.^{4, 6}

Intranasal

- Titrate to effect. Maximum recommended **total daily dose**: 30 microg⁸
- Child \geq 4 weeks – 23 months: Initially 1–5 microg daily in 1 – 2 divided doses.^{4, 6}
- Child 2 – 11 years: Initially 5–20 microg daily in 1 – 2 divided doses.^{4, 6}
- Child \geq 12 years: Initially 10–20 microg daily in 1 – 2 divided doses.^{4, 8}

Control of minor bleeding episode or maintain haemostasis during minor surgical procedures in patients with mild/moderate haemophilia A, type 1 von Willebrand's disease (vWD), type 2 vWD (except subtype 2B), uraemia and certain platelet disorders.

- Perform vWD assay before infusion and repeat assay 30 – 60 mins post-infusion.⁹

IV/Subcut (≥ 3 months old):

- 0.3 microg/kg (max 20 microg for perioperative bleeding prophylaxis)^{2,9}; repeat after 2 hours if necessary.⁹
 - Any further repeat doses (if necessary) should be given at least 12 hours apart.^{2, 4, 9}
- Administer 30 minutes prior to procedure if using pre-operatively.²

Primary nocturnal enuresis (child ≥ 6 years)

Limit fluid intake from 1 hour prior to up until 8 hours after dose.⁶

Oral/Enteral:

- Initially 200 microg 1 hour before bedtime; titrate up to 600 microg if necessary.^{2, 8}

Sublingual wafer:

- Initially 120 microg 1 hour before bedtime; increase to 240 microg if necessary.^{3, 6}

Diagnosis of diabetes insipidus (water deprivation test)⁴

Manage fluid intake cautiously to avoid hyponatraemia.

Intranasal – as a single dose

- Child ≥ 4 weeks – 23 months (*not routinely recommended*): 5 – 10 microg.
- Child 2 – 11 years: 10 – 20 microg.
- Child ≥ 12 years: 20 microg.

IM/Subcut – as a single dose

- Child ≥ 4 weeks – 23 months (*not routinely recommended*): 0.4 microg (**400 nanograms**)
- Child 2 – 11 years: 0.5 – 1 microg.
- Child ≥ 12 years: 1 – 2 microg.

Fibrinolytic response testing in vWD

IV/Subcut

- *Child ≥ 2 years*: 0.3 microg/kg (max 20 microg) as a single dose.⁴
- Check full blood count, factor VIII and vWF levels immediately prior to infusion, then repeat at 1 hour and 4 hours post-dose.¹⁰

Renal concentrating capacity testing⁴

Empty bladder immediately prior to administration.

Intranasal – as a single dose

- Child ≥ 4 weeks – 11 months: 10 microg. Reduce fluid intake to 50% with the next 2 feeds following administration.
- Child 1 – 14 years: 20 microg. Reduce fluid intake to 500 mL starting from 1 hour prior to until 8 hours after administration.

- Child >15 years: 40 microg. Reduce fluid intake to 500 mL starting from 1 hour prior to until 8 hours after administration.

Assessment of antidiuretic hormone secretion⁴

Intranasal – as a single dose (Child 1 month – 2 years)

- Congenital deficiency suspected: 0.1 – 0.5 microg (100 – 500 **nanograms**).
- Congenital deficiency **NOT** suspected: 1 – 5 microg.

Renal impairment:

- [eGFR calculator](#)
- Use with caution, antidiuretic effects may be reduced.⁴
- CrCl \geq 50 mL/minute: No dosage adjustments required.⁸
- CrCl < 50 mL/minute: Contraindicated. Single-dose may be administered to manage uremic bleeding in patients with renal failure (repeat dose is not recommended).⁸

Hepatic impairment:

- No dosage adjustments recommended.⁸

ADMINISTRATION

Intravenous infusion¹¹:

Infuse over 15 – 30 minutes. Suggested final dilution volume:

- Patients \leq 10kg – 10 mL
- Patients > 10kg – 50 mL

Desmopressin injection may also be administered via IM (for doses up to 4 microg) or subcutaneous injection.¹² Small doses will require dilution and are susceptible to error.

Suggested dilutions for ward based administration are below:

Suggested dilution for Intramuscular or Subcutaneous Injection:	
Dose	Dilution
0.02 – 0.16 micrograms	Dilute 0.5 mL of solution from a 4 microg/mL ampoule to a total volume of 20 mL in sodium chloride 0.9% to give a final concentration of 0.1 microg/mL Draw up an additional 0.05 mL to prime needle tip. Use solution immediately.
0.16 – 0.8 micrograms	Dilute 0.5 mL of solution from a 4 microg/mL ampoule to a total volume of 4 mL in sodium chloride 0.9% to give a final concentration of 0.5 microg/mL Draw up an additional 0.05 mL to prime needle tip. Use solution immediately.
>0.8 micrograms	Use neat solution from 4 microg/mL ampoule. Draw up an additional 0.05 mL to prime needle tip.

Sublingual:

Place the wafer under the tongue and allow it to dissolve; do not swallow.¹ Halving of sublingual wafers is not routinely recommended⁶, consider other dosage forms whenever possible.

Intranasal (nasal drops):

- For doses <5 microg, dilute **0.1 mL** of the 100 microg/mL nasal drops (this is equivalent to 10 microg) with **0.9 mL** of sodium chloride 0.9% (final volume = 1 mL), to produce a final concentration of **10 microg/mL**.⁶
- Administer via a nasal atomiser (MAD Nasal™ device) attached to a 1 mL syringe.
- **Draw up an extra 0.1 mL** of the nasal drop solution to be administered, to prime the atomiser prior to administration.

COMPATIBILITY¹²

Compatible fluids: Sodium chloride 0.9%

MONITORING**For all indications:**

- Fluid balance, serum electrolytes (especially sodium), signs and symptoms of hyponatraemia.²
- Pulse and blood pressure should be monitored at baseline, during infusion and after completion.²

Additional monitoring required for specific indications:

- Central diabetes insipidus: urine specific gravity, plasma and urine osmolality.²
- Hemophilia A: Factor VIII coagulant activity, factor VIII ristocetin cofactor activity, and factor VIII antigen levels, aPTT.²
- vWD: Factor VIII coagulant activity, factor VIII ristocetin cofactor activity, factor VIII von Willebrand antigen levels, bleeding time.²

ADVERSE EFFECTS^{1,8}

Common: hyponatraemia, xerostomia (dry mouth), nausea, abdominal cramps, pain and swelling at the injection site. Intranasal administration can be associated with local irritation, rhinitis, and nosebleed.

Infrequent: nasal congestion (intranasal), hypotension, hypertension, headache (with high doses), pharyngitis.

Rare: seizures, water intoxication, anaphylaxis, stroke, thromboembolism, thrombosis, myocardial infarction, chest pain, coma.

STORAGE³

- **Ampoules, nasal drops:** store between 2 – 8°C. Refrigerate, do not freeze. Protect from light.
- **Nasal spray:** store below 25°C, protect from light.
- **Wafer:** store below 25°C, keep in original container to protect from moisture and light.
- **Tablets:** store below 25°C, keep the container tightly closed and do not remove the desiccant capsule from the pack.

INTERACTIONS

This medication may interact with other medications; consult PCH approved references (e.g. [Clinical Pharmacology](#)), a clinical pharmacist or PCH Medicines Information Service on extension 63546 for more information.

Please note: The information contained in this guideline is to assist with the preparation and administration of **desmopressin**. Any variations to the doses recommended should be clarified with the prescriber prior to administration

Related CAHS internal policies, procedures and guidelines

[PCH Water Deprivation Test Guideline](#)

[PCH Clinical Practice Manual: Subcutaneous Injections Procedure](#)

[PCH Clinical Practice Manual: Intramuscular \(IM\) Injections Procedure](#)




References

1. Australasian Society of Clinical and Experimental Pharmacologists and Toxicologists., Pharmaceutical Society of Australia., The Royal Australian College of General Practitioners. Australian medicines handbook, 2024. Adelaide SA: Australian Medicines Handbook;
2. UpToDate. Desmopressin: paediatric drug information. 2024 [Available from: https://www-uptodate-com.pklibresources.health.wa.gov.au/contents/desmopressin-pediatric-drug-information?search=desmopressin&source=search_result&selectedTitle=2~100&usage_type=default&display_rank=2#F50990894].
3. MIMS Australia. MIMS Online. St Leonards, NSW: UBM Medica; 2024 [Available from: [MIMS | Quick Search \(health.wa.gov.au\)](#)]
4. British National Formulary for Children. BMJ Group, Royal Pharmaceutical Society of Great Britain; 2024 [Available from: [MedicinesComplete — CONTENT > BNF for Children > Drug: Desmopressin \(health.wa.gov.au\)](#)]
5. James P. von Willebrand disease (VWD): Treatment of major bleeding and major surgery [updated 2024 May 22]. Available from: [von Willebrand disease \(VWD\): Treatment of major bleeding and major surgery - UpToDate \(health.wa.gov.au\)](#)
6. AMH Children's Dosing Companion. Adelaide: Australian Medicines Handbook Pty Ltd; 2024 [Available from: <https://childrens-amh-net-au.pklibresources.health.wa.gov.au/>].
7. Erickson S, Siafarikas A. Parenteral desmopressin dosing for central diabetes insipidus [expert opinion], 2020. Perth Children's Hospital:2020 Dec 07.

References

8. Clinical Pharmacology. 2024 [Available from: <https://www-clinicalkey-com.pklibresources.health.wa.gov.au/pharmacology/>].
9. Carter T. Desmopressin for perioperative bleeding prophylaxis 2020. Perth Children's Hospital:2020 Aug 19 - 2020 Dec 31.
10. Rick M. von Willebrand disease (vWD): treatment of minor bleeding and routine care. UpToDate; 2020 [updated 2020 Oct 28; cited Dec 17]. Available from: https://www-uptodate-com.pklibresources.health.wa.gov.au/contents/von-willebrand-disease-vwd-treatment-of-minor-bleeding-and-routine-care?search=desmopressin&source=search_result&selectedTitle=8~117&usage_type=default&display_rank=6.
11. AHFS Drug Information® (2024) American Society of Health-System Pharmacists; [cited 2024 Jun]. Available from: <http://pklibresources.health.wa.gov.au/login?url=http://online.statref.com/Notes/ResolveNote.aspx?NoteID=86132&grpalias=PMH>.
12. BurrIDGE N, Collard N, Symons K, Society of Hospital Pharmacists of Australia. Australian injectable drugs handbook. Ninth edition. ed. Collingwood, Vic.: The Society of Hospital Pharmacist of Australia; 2023 [cited 2024 May]. Available from: [AIDH - DESMOPRESSIN \(health.wa.gov.au\)](#)
13. Dabrowski E, Kadakia R, Zimmerman D. Diabetes in infants and children. Best practice & research Clinical Endocrinology & Metabolism. 2016;30(2):317-28
- 14 Pearlstein H, Dayno A, Zook J, Crowley J, Alter C, Gutmark-Little I, McCormack SE. Management of Arginine Vasopressin Deficiency (Central Diabetes Insipidus) in Neonates and Infants. Horm Res Paediatr. 2025 Jul 2:1-11

This document can be made available in alternative formats on request for a person with a disability.

File Path:	W:\Safety & Quality\CAHS\CLOVERS MEDICAL Pharmacy\Procedures Protocols and Guidelines\Medication Monographs_Word\PCH.MED.Desmopressin.docx		
Document Owner:	Chief Pharmacist		
Reviewer / Team:	Senior Pharmacist, Endocrinology consultant, Endocrinology & Diabetes consultant, PCC Consultant, Haematologist, Nephrologist, Anaesthetist, A/CNM Ward 3C, Endocrine CNS.		
Date First Issued:	March 2014	Last Reviewed:	Oct 2025
Amendment Dates:	Nov 2018, Feb 2021, Oct 2025	Next Review Date:	Jul 2027
Approved by:	PCHN Medication Safety Committee	Date:	Oct 2025
Endorsed by:	CAHS Drug & Therapeutics Committee	Date:	Nov 2025
Standards Applicable:	NSQHS Standards:   NSMHS: N/A Child Safe Standards: N/A		
Printed or personally saved electronic copies of this document are considered uncontrolled			
<div><div>CompassionExcellenceCollaborationAccountabilityEquityRespect</div><div>Neonatology Community Health Mental Health Perth Children's Hospital</div></div>			